For Husgvarna Parts Call 606-678-9623 or 606-561-4983

ILLUSTRATED PARTS BREAKDOWN

HUSQVARNA - EXPORT

14 HP 44" YARD TRACTOR
MODEL NO. YTH142 (H14H44A)
954 00 03-52

131435 08.27.91

WWW.mymowerparts.com



_ For Husgvarna Parts-Call- 606-678-9623 or 606-561-4983

REPAIR PARTS

14 HP 44" TRACTOR - - MODEL NO. YTH142, PRODUCT NO. 954 00 03-52

ELECTRICAL

WWW.mymowerparts.com



REPAIR PARTS

14 HP 44" TRACTOR - - MODEL NO. YTH142, PRODUCT NO. 954 00 03-52
ELECTRICAL

KEY
NO.

W SN DN -

10

PART
NO.

$32123198
819091016
532102476
872240460
532121537
§32124886
532131564

532110940

817011008
532127441
532124883
532100541
532124756
632109553
532124770
532102972
532131563
S3z124211
B32122147
532124524
632110712
873680400
532121264
532121305
532123620
532124932
532124773
532126018
532124995

DESCRIPTION

Nut, Wing 1/4-20
Washer 9/32 x 5/8 x 16 Gauge
Guard, Terminal

Boll, Carrlage 1/4-20 x 7-1/2
Battery

Tray, Battery

Harness, ignition
{iIncludes Key #41)
Meter, Hour

Screw #1024 x 1/2
Harness, Socket Light
Bulb, Light

Tube, Tray Battery

Tie, Cable

Switch, Interlock (Clutch)
Cable, Battery (2)
Switch, Ignition

Cover, Terminal

Nut, ignition

Key, Molded

Package, Light

Switch, Ligh

Nut, Crowniock 1/4-20
Caps, Battery

Switch, Plunger

Bezsl, ignition

Nut, Hex

Cable, Battary

Switch, PTO

Clip, Insulated

KEY PART

NO.

a0
a
32
33
34
a5
36
a7
38
39
40
41
43
44
45
46
47
49

NO.

817021008
532124096
532109586
532102501
532108824
874780408
873510400
874760412
810040400
873220400
811050400
532109748
632126825
£32109081
810030400
873350400
832127385
532110143
532101639

S32101572
532131432
532131433
532121549

- For Husgvarna Parts €all 606-678-9623 or 606-561-4983

DESCRIPTION

Screw, Hex, Tap #10-24 UNC
Clip, Ling Fuel

Clamp, Hose

Loop, Wire

Fuse

Bolt, Hex 1/4-20x1/2 Grade 5
Nut, Hex, Keps 1/4-20

Bolt, Hex 1/4-20 x 3/4

Washer, Lock 1/4

Nut, Hex 1/4-20

Washer, Lock, External Tooth 1/4
Relay

Switch, Oil Sensor

Sclenocid

Washer, Lock 1/4

Nut, Hex, Jam 1/4-20

Sensar, Low Voltage

Bulb, Light Package

Sheet, instruction, Tractor 15°
Slope {English)

Sheet, Instruction, Tractor 15*
Slope (French)

Manual, Operator's {Swedish,
Danish, Finnish, Norwegian
Manual, Operator (EnFl sh,French,
Dutch, German, Spanish, talian)
Decal, Battery, Caution

NOTE: All component dimensions given in 1.8, Inches.
1inch = 25.4 mm

WwWWwW.mymowerparts.com



-+ For Husgvarna Parts Call 606-678-9623 or 606-561-4983

14 HP 44" TRACTOR - - MODEL NO. YTH142, PRODUCT NO. 954 00 03-52

CHASSIS AND ENCLOSURES

" REPAIR PARTS

Www.mymowerparts.com



. For Husgvarna Parts Call 606-678-9623 or 606-561-4983

REPAIR PARTS
14 HP 44" TRACTOR - - MODEL NO. YTH142, PRODUCT NO. 954 00 03-52

CHASSIS AND ENCLOSURES
KEY PART DESCRIPTION
NO. NO.
1 532124186  Seat
2 532124294 Pan, Seat
3 532126656  Bracket, Pivot, Seat
4 819031216 Washer 8/32x3/4 x 18 Ga.
5 532125110  Fander
6 532106202 Reflector, Taillight
7 532121235 Spacer
8 874760440 Bol, Fin, Hex 1/4-20x 2-1/2
8 6532105511 Strap, Fender
10 532124181t  Spring, Compression, Seat
11 532105531 N, Push
12 532105509  Bracket, Fender
13 532006431 Pad, Spacer
14 532124462 Cap, Fuel
15 832106020 Tank, Fuel
16 532124952  Bushin
17 532124051  Stem, Tank, Fuel
18 532123487 Clamp, Hose
19 532124953 Line, Fuel
20 873951000 Nut, Keps #10
21 532124118  Panel, Dash, L.H.
22 8746841008 Screw, Pan Hd. #10-32
23 532123740  Spiing, Compression
24 532124899 Footrest, LH.
25 532121251  Foam, Sirip '
26 B72050411 Bolt, Carriaga 1/4-20 x 1-1/4
27 532108256 Pad, Footrest
28 532127866 Drawbar
29 532121249  Spacer, Spiit
30 §74180512  Screw, Mach. Cr. Thd.
5/16-18 x 3/4
31 532127166  Chassis
g2 532123914  Fooltrest, A.H.
33 532110828  Panel, Dash, R.H.
34 532124967  Clip, Insulated
35 532110438 (Grommet, Split
38 532124934 Grommet
37 532124768 Saddle
38 8532124720 Bushing, Steering
39 532121246  Bracket, Switch Mount
40 5321048056  Assembiy, Dash, Lower
41 §32124182 Dash
42 532125004  Nut, Weld
43 5321 25; 47 Plat:, Dash
44 532123976  Locknut, Flange Mex, Lar
45 532121248  Bushing, Snap %
48 532125009 Panel, Side, L.H.
47 532110357 Wsasher, Cap, Snap
48 632110358 Cap, Snap
49 811050400 Washer, Lock, Tooth External 1/4
S0 532106784  Assembly, Strap Hinge, Rear
51 532104618  Assembly, Strap Hinge, Front
52 532125007 Hoed
54 532124130  Support, Dash
55 532106965 Plate, Support, Battery
58 532123188 ut, Wing
BY §32125008 Panel, Side, R.H.
58 532127325  Grill
5% 532124250 Llens, L.H.

KEY PART
NQ. NO.

532124251
681 811030400
62 819131814
63 532124574
64 532127320
85 532105529
86 B73680%00
67

68

69

3

811050600
£320012€0
818171912
70 B736a060Q
71 B17490608

73 532120068
74 872140606
75 817431008

76 874760616
77 532121794
78 532110852
79 873510400
80 873510500
81 873220400
82 874760532
84 532110863
85 8532121236
86 532127018
87 532124996
88 532123481
89 873680400
90 874191008

91 810071000
92 818111116
94 532724238
83 819131312
88 B74760612
97 874931020

98 532109808
89 B73731000
100 532007206
101 819070818
102 532106105
103 532105839
104 532105838
105 532123650
106 532126493
107 532105037
108 817490612

DESCRIPTION

Lens, R.H.

Washer, Lock Tooth Int/External 1/4
Washer 13/32 x 1 x 14 Gauge
Support, Grill, Azsembly
Assembly, Grill {In¢. Key 59 & 60)
Bolt, Shoulder 5/18-18

Nut, Crownlock 5/16-18

Washer, Lock Tooth Exdamal 3/2
Spacer

Washer 17/32 x 1-3/16 x 12 Gauge
Nut, Grownlock 3/8-16

Screw, Hex Washer Thread Rolling
3/8-16 x 1/2

Knob, 1/2" Seat

Bolt, Carriage 3/8-16 x 3/4

Screw, Hex Self Tapping

#10-16x 1/2

Boit, Hex 3/8-16x 1

Cover, Access

Bracket Assembly, LLH.

Nut, Keps, Hex 1/4-20 UNC

Nut, Keps, 5/16-18 UNC

Nut, Fin, Hex 1/4-20 UNC

Boit, Hax 5/16-18x 2

Bracket, Assembly R.H.

Spacer

Bolt, Shoulder 5/16-18 x .62

Cli

Boﬁ. Shoulder 1/4-20

Nut, Crewnlock 1/4-20

Screw, Pan Hd. Mach.
#10-24x1/2

Washer, Lock #10

Washer 11/32 x 11116 x 16 Gauge
Cap, Spring, Seat

Washer 13/32 x 13/16 x 12 Gauge
Bolt, Hex 3/8-16x 3/4

Screw, Mach. Cr. Pan

#10-24 x 1-1/4

Latch, Hood

Nut, Keps #10-24

Spacer, Split #10 x 3/4

Washer 7/32 x 1/2 x 18 Gauge
Shield, Heat

Receptacle, 1/4 Tumn

Retainer, 1/4 Turn

Stud, 1/4 Tum

Baffle, Verlical

Foam, Strip 18"

Screw, Hax Washer, Thread Rolling
3/8-16 x 3/4

NOTE; Ali component dimensions given in LS. Inches.
linch=254mm

WwWWwW.mymowerparts.com



"~ For Husovarna Parts Call 606-678-9623 or 606-561-4983

- REPAIR PARTS

14 HP 44" TRACTOR - - MODEL NO. YTH142, PRODUCT NO. 954 00 03-52
DRIVE

OPTIONAL EQUIPMENT
Spark Arrestor Kit

WwWWw.mymowerparts.com



. For Husgvarna Parts Call 606-678-9623 or 606-561-4983

REPAIR PARTS | |
14 HP 44" TRACTOR - - MODEL NO. YTH142, PRODUCT NO. 954 00 03-52

DRIVE

KEY PART
NO. NO.

DONIMLE G-

532122440
532124788

873350600
532101326
817030808
532122434
532122435
819131316
873880300
872140508
532132763
532123461
532124996
532121187
532126649
532123583
819131614
532121189
§32121189
532121748
532124299
812000001
532124578
532065138
532059192
871130768

532126197
810040700
532108218
£32123795
532110422
874760644
§32004858
532124865
819131312
532100070
532129921
832108169
817021008

532105888
532121200

DESCRIPTION

Muffler

Clip, Hairpin

Engine, Briggs & Stratton,
Vanguard Model #303777

Nut, Hex, Jam 3/8 x 18 UNC
Deflector

Screw, Spider Lock, Hex #8x 1/2
Tube Manifold, LM,

Tube Manitold, R.H.

Washer 13/32 x 13/16 x 16 Gauge
Nut, Crowntock 5/16-18

Bolt, Carlage 5/16-18 x 3/4
Centrol, Throttie

\é;iealt, Drive

Brzckat. Mounting, Hydro T/A
, Square X
Washer 13/32 x 1 x 14 Gauga
U-Bolt 3/8-16 x2.83
Spacer, Split
Washer 1-1/32 x 1-5/8 x 16 Gauge
Rim, Rear
E-Ring
Cover, Wheel!
Stem, Valve
Cap, Valve
Bolt, Hex, Fin 7/16-20 UNF x 4
Grade 8
Washer 1-1/2 OD x 15/32 1D x .250
Washer, Lock 7/16
Cluteh, Electric
Puiley, Engine
Spring, Brake Return
Bolt, Hex 3/8-16 x 2-3/4
Idler, Flat
cer

agher 13/32 x 13/16 x 12 Gauge
Retainer, Balt
Keeper, belt, Engine :
Rstainer, Clutch Assembly
Screw, Tap. Hex Hd,
#10-2d x 1/2 Type T
Spring. Rod, Brake
Rod, Brake

KEY PART

NO,

46
47
43
49
50
51
B2
53
54
55
56
57

58
59
60
&1
62

NO.

532123533
532120183
532122424
532124963
532071673
532133261
832105710
873880600
532123205
812000039
532110812
532123788

532105709
532108236
874780624
532127783
532105708
819211616
873800600
817720410

817490624

811050600
874760612
874760616
532124926
878020412
817490612
532122082
532121851
532122439
£32122981
817490512

813200300
813280335
817180408

532132781
873610600

tm—r v Ewr

DESCRIPTION

Cover, Pedal

Bearing, Nylon

Shatt, Foot Pedal, Assembly

Pin, Roll 3116 x1

Cap, Plunger

Rod, Brake, Park

Link, Clutch -

Nut, Crownliock 3/8-16

Retainer, Balt

Ring, Klip

Washer, Hardened

Arm, Assembly, ldler {Include Key
No, 62)

Spring, Retum, Clutch

Bracket, Switch

Balt, Hex 3/8-16 x 1-1/2

Pulley, ldler

Bearing

Washer 21/32 x 1 x 16 Gauge
Locknut, Hex W/Wash 3/8-16
Screw, Hex Thread Cut,

1/4-20 x 5/8

Screw, Hex Washer Thread Rolling
3/8-18x 1-1/2

Washer, Lock External Tooth 3/8
Bolt, Hex 3/8-16 x 3/4

Bolt, Hex 3/8-16 x 1

Tub

e
Pin, Cotter 1/8 x 3/4
%crew, Hex, Thdrol 3/8-16 x 3/4

re
Spal’k, Arrestor Kit

Bracket, Muffler Mounting

Shield, Heat

Screw, Hex, Washer Thrdrol
5/16-18 x 3/4

Elbow, STD 90° 3/8-18 NPT
Nipple, Pipe

Screw, Hax, Washer Thrdrol
1/4-20 :
Gasket {Order from Engine Mfg.,)
Bolt, Metric (Order from

Engine Mfg.)

Choke Control

Nut, Hex 3/8-24 UNF

Plug, Qil Drain (Order from Engine
Manufacturer)

NOTE: All component dimensions given In U.S. inches.
1 inch = 25.4 mm

WWW.mymowerparts.com



" For Husgvarna Parts Call 606-678-9623 or 606-561-4983
- REPAIR PARTS |

14 HP 44" TRACTOR - - MODEL NO. YTH142, PRODUCT NQ. 954 00 03-52
STEERING ASSEMBLY @'K—z

-
e

4

WWW.mymowerparts.com



- For Husgvarna Parts Call 606-678-9623 or 606-561-4983
REPAIR PARTS
14 HP 44" TRACTOR - - MODEL NO. YTH142, PRODUCT NO. 954 00 03-52

STEERING ASSEMBLY
KEY PART DESCRIPTION
NO. NO.
1 532087079 Washer
2 532124416  insert, Steering Wheo!
3 873940800  Nut, Jam, Toplock 1/2.2Q
4 532100712 Washer
5 5321244185 Whesli, Steering
6 532100711  Adapter, S!oerin? Wheel
7 810040400 Washer, Lock 1/4
& 871070410  Screw, Socket, Hex 1/4-20 x 5/8
® 532124961  Spring, Retainer
10 532102670  Spring, Compression
12 B736810600 Nut, Hex, Fin 3/8-24 UNF
13 832124577 Cover, Wheal
14 532121274 Knob, Gesar Shift
15 532110845 Rod, Control
18 532121631  Spring, Torsion
17 532108196 Bracket, Control Rod
18 532128762  Shaft, Sleering
20 532124035  Suppor, Shaft
21 532126684 Washer, Shim 1/4 x 5§/8 x .062
22 532124036  Bracket, Steering
24 812000029 Ring, Klip
25 532124931  Bearing, Thrust
26 532127501  Shatt, Pitman
27 532108972 Washer, Friction
28 532124034 Gear, Sactor
30 @a78020412 Pin, Cottar 1/8 x 3/4
31 873680600  Nut, Crownlock 3/8-16
32 532108200  Spacer, Nylon
33 817490612  Screw, Hex Washer Thread Roliing
3/8-16 x 3/4
34 532108518  Bolt, Hex Shoulder 3/8-16 x 1-3/8
35 810212016 Washer 21/32 x 1-1/4 x 16 Gauge
36 532108201 pacer
37 532121202  Link, Contral, Pump
38 532108844  Spring, Compression
30 819132012 Washer 13/32 x 1-1/4 x 12 Gauge
40 874760648 Bolt, Hex 3/8-16x 3
41 532121209 . Lever, Pump Control
42 532105663  Support, Saddie, Rear
43 874761060 Bolt, Hex 5/8-11 x 3-3/4
44 532105664 . Suiport. Saddie, Front
45 532130468 Link, Dra
46 810040600 Washer, Lock 3/8
47 810040500 Washer, Lock 5/16
48 532130487 Rod, Tie
40 873810500 Nut, Hex 5/18-24 UNF
50 532130460 Spindle, LH.
51 819272016 asher 27/32 x 1-1/4 x 16 Gauge
52 532110433  Spacer, Bezring

KEY PART

No'

NO.

532122819
532124937
&736801000

532108075
532130459
532124957
532065139
532059182
532124859
532125102
532106222
873800600
5632108212
832121750
532124788
632050804
817490508

532123186

§532124838
532121748
£32109818
819131212
532121749
819111218
819151616
532110739
532121232
§32121217
532121216
817480512

817021008

819070816
874561014

532069180
532121204
532121208
532100536
874760618
873680500
§32121130

DESCRIPTION

Screw, Special 3/8-16 x 3/4
Beari

n .
Nut, Jagm Lock Hex W/Washer
5/8-18 .
Axie, Front
Spindle, R.H.
Fitting, Grease
Stem, Valve
Cap, Valve
Bearing
Rim, Front
Tire, Front
Locknut, Hex, wWWsh, 3/8-16
Trunnion
Red. Control, Adjustabie
Clip, Halrpin
Tube, Tire Front
Screw, Hex Washer Thread Rolling
5/16-18 x 1/2
Bracket, Chassis, Reinforcement,
Hydro
Fitting, Grease
Washer 25/32 x 1-5/8 x 16 Gauge
Nyiinst, Snap-in

asher 13/32 x 3/4 x 12 Gauge
Washer 25/32 % 1-1/4 x 18 Gauge
Washer 11/32 x 3/4 x 16 Gauge
Washer 15/32 x 15/16 x 18 Gauge
gashgr,‘s lring

ap, Spindle
Guide, Control .
Bracket, Controt Guide
Screw, Hex Washer Thread Rolling
5/16-18 x 3/4 Typa TT
Screw, Tap Hex Hd.
#10-24 UNCx 1/2 Type T
Washer 7/32 x 1/2 x 18 Gauge
Screw, Hex Socket Hd.
#10-24 UNC
Locknut #10-24 UNC
Bellerank
Bracket, Bellcrank, Pivot
Bolt, Shoulder
Eolt, Hex, Fin 3/8-16 UNC x 1
Nut, Crownlock 5/16-18
Keepar, Canterspan

NOTE: All component dimensions given in U.S. inches.
1inch = 25.4 mm

WwWWwW.mymowerparts.com



. For Husgvarna Parts Call 606-678-9623 or 606-561-4983

- REPAIR PARTS

14 HP 44" TRACTOR - - MODEL NO. YTH142, PRODUCT NO. 954 00 03-52
LIFT ADJUSTMENT ,

Www.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

REPAIR PARTS
14 HP 44" TRACTOR - - MODEL NO. YTH142, PRODUCT NO. 954 00 03-52

LIFT ADJUSTMENT
KEY PART DESCRIPTION
NO. NO.
1 532121891 Handle, Lift, Ad;ustment
2 873360700  Nut, Hex 3/8-18
© 3 532110728  Rod, Adjust, Liit
4 875020308 Pln Cotter 3/32 x1/2
5 532124874 “5)
6 813131016 asher 13/32 x 5/8 x 16 Gauge
7 873680600 Nut, Crownlock 3/8-18
& 819151216 Washer 15/32 x 3/4 x 16 Gauge
9 532110810  Trunnion, Depth Stop
10 532105848  Bolt, Shoulder 3/8-16
11 532125631 an. Handle
12 532122364  Plunger, Lever, Lift
13 532121002  Lever, Lift
14 532110739 Npring. Washer
15 8739880600 ut, Center, Lock, Flange 3/8x 16
16 532124670  Retainer, Spring
17 632121006 Rod, Lever
18 532124961 Retamer Spring
19 8191715616  Washer 17!32:15!16):16 Gauge
20 532110028  Link, Lift
21 532131926  Shah, Lif, Assembly
22 532110448  Link, Lift, Ad'ust
23 532110447  Trunnion, Li
24 873710700  Locknut 7/16-14

KEY PART
NO. NO.

812000037
£32121252
532121598
532124960
532106308
872140608
£§73220800
532121529
812000022
819292016
532110807
873350600
874780624
332124526
532123934
815112410
810040500

874780518
§32123835
532124763
532120529

DESCRIPTION

Ring, Khnl
Upstop, Mower
Arm, uspenslon R.H.
Retainer, Spring
Trunnion, Lift, Lower
Bolt, Carriage 3/8-16 UNC x 1
Nut, Hex, Fin. 1/2-13
Arm, SUSpension. LH.
E- ng Truare
Washer 29/32 x 1-1/4 x 16 Gauge
Nut, Speciat
Nut, Hex, Jam 3/8 x 16 UNC
Bok, Hex 3/8-16 x 1-1/2
Button, Plunger
Scale, Height, Indicator
Washer 11/32 x 1-1/2 x 10 Gauge
\glasher Lock, Heavy, Helfical,
fn
Bglt ex, Fin. 5/16-18 UNC x 1
Plug, Hole
Pointer, Helght indicator
Washer, Nylon

NOTE: All component dimensions given in U.S. inches,
1 inch = 25.4 mm

WwWWwW.mymowerparts.com



- - For Husgvarna Parts Calt 606-678-9623 or 606-561-4983

" REPAIR PARTS

14 HP 44" TRACTOR - - MODEL NO. YTH142, PRODUCT NO. 954 00 03-52

MOWER

WWW.mymowerparts.com



- - -, For Husgvarna'Parts Call 606-678-9623 or 606-561-4983

REPAIR PARTS

14 HP 44" TRACTOR - - MODEL NO. YTH142, PRODUCT NO. 954 00 03-52
MOWER

KEY PART

NO.

NO.

873680600
819131614
532121316
810040600
532106902
532124858
£32106513
532121425
£32109776
532106523
532108522
532121238
£19131318
532121658
532108214
532106085
873220600
810030800
832102932
532106526
£32124885
532121705
532102403
532109559
532105662
532124961
532105744
532108835
532108600
532108119
819151616
532124950
532129423
532105304
532106734
632110452
632109743
532109785
§19111018

DESCRIPTION

Nut, Crownlock 3/8-16
Washer 13/32 x 1 x 14 Geuge
Pulley, tdier

Washer, Lock 3/8
Spacer

Pulley, Idler

Washer, Wear

Arm, Idler

PIn, Pivot

Bar, Support, ldler
Brace, Idier, Deck
Spacer -

Washer 13/32 x 13/16 x 16 Gauge

Mandrel, Second
Guard aid
V-Belt

Nut, Hex 3/8-18
Washer, Lock 3/8
{dler, Flat

Arm, Idler, Deck
Spring, Extension
Mandrel, Primary
Pulley, Idler
Bracket, Lift, L.H.
Link, Paraliel
Ratainer, Spring
Pin, Front Hinge
Pin, Rear Hinge
Bracket, Lift, L.H.
Guard, 8alt, R.H.
Washer 15/32 x 1 x 16 Gauge
Runner, R.H.
Housing, Mower
Cap, Sleeve

Sptin

Nut, Push

Bracket, Deflactor
Guard, Discharge
Washer 11/32 x 5/8 x 16 Gauge

KEY
NO.

42

PART
NO.

532106735
532122265
874610624
819132012
532125074
532123807
532123808
872140614
872140608
872140612
874760620
872140506
818111116
873680500
874760648
874110832
876020412
818111216
874760580
817490612

872140606
832102727
873930600
872110506
532124949
532108729
819151810
B72140620
819131210
819131410
532121352
872110608
B74760616
532131508

DESCRIPTION

Fod, Hinge

Blade, Mowar

Bolt, Hex 3/8-24 x 1-1/2 Grade 5§
Washer 13/32 x 1-1/4 x 12 Gauge
Runner, LH,

Brackst, Suspension, Rear, R.H,
Bracket, Suspansion, Rear, L.H.
Bolt, Carrlage 3/8-16 x 1-3/4
Bolt, Carrlage 3/8-16x 1

BoRt, Carmiage 3/8-18x 1-1/2
Bolt, Hex 3/B-16x 1-1/4

Bo't, Carriage 5/16-18 x 3/4
Washer 11/32 x 11/16 x 16 Gauge
Nut, Crownlock S/16-18

Bolt, Hex 3/8-18x 3

Screw, Flat Head 3/8-16x 2

Pin, Cotter

Washer 11/32 x 3/4 x 16 Gaugs
Boit, Hex 5/16-18x5

Screw, Hex Washer Thread Rolling
3/8-16 x 3/4 ’

Bolt, Carriage 3/8-16 x 3/4
Spring, Extension

Nut, Centaerfock 3/8-16

Bolt, Carriage 5/16-18 x 3/4
Locknut 5/{6-18

Roller, Nose

Washer 15/32 x 1 x 10 Gauge
Bolt, Canfage 3/8-16 x 2-1
Washer 13/32 x 3/4 x 10 Gauge
Washer 13/32 x 7/8 x 10 Gauge
Keeper, LH., Mandre!

Bolt, Carrlage 5/16-18 x 5/8
Bolt, Hex, Fin 3/8-16 x 1

Mower Deck, Complete

NOTE: All component dimensions given In U.S. inches.
1 inch = 25.4 mm

WwWWw.mymowerparts.com



- For Husgvarna Parts‘Call- 666-678-9623 or 606-561-4983

REPAIR PARTS
14 HP 44" TRACTOR - - MODEL NO. YTH142, PRODUCT NO. 954 00 03-52

TRANSAXLE AND PUMP ASSEMBLY

17
1
KEY PART . KEY PART
NO. NO, DESCRIPTION NO. NO. DESCRIPTION
1 532071673 Cap, Plun%vh 15 532121430 Pum Assemby
2 - 532123634  Rod, Free Whea! Control Asgembly 16 810040500 asher Lock
3 532120520 Washar Nylon 17 B74760572 - Bolt Hex Fin.
4 873680400 Nut, Crowniock 1/4-20 UNC 5/16-18 UNC x 4 1/2
§ 532121188 Bracksl, Painted, Mountlng. 18 532121323  Reserveir, Pump
. Differential 19 532124815 Boh, Shou{der 1/4-20 UNC
6 873680500  Nut, Crownlock 5/1 6-18 20 832121250 Spring, Compression
7 874780412 Boft, Hex 1/4-20 UNC x 3/4 21 B74760812 Bol, Mex 3/8-16 x3/4
8 B10040400 Was 22 873680800  Nut, Crownlock 3/8-16 UNC
9 819092016 Washer 9/32 x 1-1/4 x 16 Gauge A
10 532121186  Fan, Hydro, 8° NOTE: All component dimensions
11 532121211  Standoff, Fan, Hydre iven in U.8. inches :
12 532121180  Fulley, Transaxle inch = 25.4 mm 1
13 532121182 Guard Assembly, Belt -
14 532121431  Differential Assembly

(B
3

WwWWwW.mymowerparts.com



. "For Husgvarna Parts Call 606-678-9623 or 606-561-4983

00 03-52

g
:
b
.3
]
)

14 HP 44" TRACTOR - - MODEL NO. YTH142, PRODUCT NO. 954
AGRI-FAB TRANSAXLE MODEL NUMBER: 121431X

REPAIR PARTS

WWW.mymowerparts.com



W02 's1ed o MOWAW MAM

REPAIR PARTS

14 HP 44" TRACTOR - - MODEL NO. YTH142, PRODUCT NO. 954 00 03-52
AGRI-FAB TRANSAXLE MODEL NUMBER 121431X

KEY PAHT

Z
"P

N=ODONDNAMLON

s i sl

SNBRVBREBIIIGaES

LI
LI |

HLBRU8Y

532122614
532122615
532122618
632122620
532122621
§32122622
532122623
532122624
532122625
532122626
532122688
532122628
532122601
632122633
532122634
532122640
532122641
532122642
532122643
632122644
632122845
6532122648
632122047
532122648
832922449
6321226850
532122851
532123081
532122678
532122654
53212265@
532122658
532122658
532122860
baz122062
532122663
532122684

DESCRIPTION

Housing, Hal, L.H,
Homln?‘lt-lnll R.H.

Axlo R.H.
Bearing Ball
Waahor. Flal 3/4x 1-1/8 x .030
Gear, Miter
Gear Miter
Nut, Hex Jam W/Patch 1/2-20
Shait, Cross
Screw, Stud
Snap, Rin
Bearing,
Housing Assembly Ditferential
Bearing, Flange
Gear Diilemnﬂa!?!'l'm
Boh, Torx Head 1/ 4-28 x 5/8"
Shaft, input
Snap, ang‘
Retaining lr:E Ha
Housing, Input Bearing
Bearing, Neadle
Bearing, Thrust
Washer. Flat 5/8 x 1-1/6 x .030
Key, Hi-Pro 3/32 x 58
Screw, HemWPatd\ 114-20):3!4
Gear, input Plnfon 1
Washor Flat 62x1 x 05
Waaher Flat .62 x 1.125 x.080
Waahet.th .52 x 1 x.040
Pin, Cotter
Nul. Caslle 5/16-24
Washer, Flat .343 x .08 x .062
Arm, Brake Actuator )
Pln, Brake Actuating

e, Yoka
Disc, Brake

KEY PART
NO. NO.

23| 3585258288848 |

52

632123085
532122668
532122667
532122668
532123068
532122670
§3212267T1
532128982
532122673
532122674
532122875
532123059

532123060

§32122654
532123061
532122680
532121839
6532126975
§32122682
532122683
532122684
532122685
532122686
532122667
532122652
532123062
532123083
532126976
632126977
532126980
632126901
532121431

DESCRIPTION

Kay, Hi-Pro 3/18 x 5/8"
Scrow Hex 1/4-20 x 1.50
Plate, Puck

Puck Brake
Scrow. Hex W/Patch 1/4-20 x 2.00
Screw, Hex Sell-Tap 1/4-20 x 2.00
Screw, Hox Sel-Tap 1/4-20 x 3.00
Beatlng Ball
Bearing, Bafi
Shaﬂ, on W11 Tooth Gear

Shaft, Drive

Bur{nn Needis

nze Thrust Brg. 5/8x 1-1/4 x 7/64

Waaher Flat .62 x 1.0 x.040
Waaher,ﬁat B2x1.0x.050
Spmr

Gear ggand 17 Tooth

Gear, Drive Pinion 17 Tooth

Bolt, Square Head

Washer 15/18x.268x.125

Washer 1/4* Sprl Lock

Pin, Roll 316" x 1

Washor. Flat .82x1.0x.030

Pin, Dowel 332 x 1/4

Seal, Grease

hal Dutre 0 ronss (20cz)
ashaer, *

Assembly, Gear, Fl:3ucﬂon

Assambly. Shaft, nput

Transaxde Assembly Complete

NOTE: All component dimansions given in U.S. Inches
1 inch = 25,4 mm

£8617-T95-909 J0 £296-8/9-909 |2 Sked eusenbsnH Jo -



. For Husgvarna Parts Call 606-678-9623 o 606-561-4983

REPAIR PARTS
14 HP 44" TRACTOR - - MODEL NO. YTH142, PRODUCT NO. 854 00 03-52

PUMP ASSEMBLY

KEY PART
NO. NO.

532122756
532122716
532122745
832122715
$§32122700
£32122680
532122767
532122747
532122717
532122748
§32122749
632127148
§32122770
532122771
832127147
532122773
§32122722
832122750
53212748
532122723
832127148
532127151

RESCRIPTION

Shaft, Pump
*Ring, Retaining
Bearing, Ball
* Spacer
*Seal, Lip
* Ring, Retaining
Bearing, Cradle
Bearing, Journal
*Seal, U
Arm, Trunnicn
Guide, Slot
Housing Kit, Tranamission
Bearing, Thrust, Bali
Piug, Pi
Center Section Kit
Bearing, Needle
*Seal, Lip
Shaft, Mator
Swashpiate, Variable
" Bloek ke, Gyling
naer
Plug, Plastic -

KEY PART

NO,

37
a8
as
40
4
42

60

NO.

532122786
5832122718
532122731
§32122730
£32122728
832127162
532122787
532122752
532122788
532122789
632122754
8632127153
532122790
532127154

OVERHAUL |39
SEAL KIT

60

COMPLETE
PUMP ASSEMBLY

DESCRIPTION

Pin, Stainless, Headless
* Gasket, Center Section
Fiher
Waeasher, Thrust
ggring. Halical, Compression
eck Valve Kit
Plug, Stainless, Threaded
Screw, Socket Head, Cap
Washer, Thrust
“Pin, Sgira!
Plug, Stainless, Threaded
Vaive Kit

Plug, Stainless, Threaded
Owverhaul Seal Kit, BDU-10
includes: tems marked with an
asterisk {7); O-Rings for Check
Valves and B s Vaive -

532121430X Pump Assembly, Complete
* STANDARD HARDWARE - PURCHASE LOCALLY

NOTE: All component dimensions given in U.S. inches
' 1 inch = 25.4 mm

WWW.mymowerparts.com



REPAIR PARTS

DECALS

KEY PART

NO.

=TT Y Y AT O

s

[

11

12

NO.

532121549
532131872

- 532131588

532131585
532125989
832131411
532131582
532127520
632120822

532126675
532126880

532126682 .

532126683
532101892
532126676
532126678
532108813

4 6
15

1

11
o\ e
LA
::.‘ f‘: :-—-:

.l

‘4 - | 1 1

DESCRIPTION

Dacal, Caution, Battery
Decal, HF, Engine
Decal, Hood, L. H.

Docal, Logo, Grill
Decall, Model, Side Pane!

Decal, L%go, Fender
Dacal, USA
Decal, O,garaﬁng, Waming,

gingllsh rench)
ocal, Oparating, Waming,

{Swadish/Danish) ‘
Decal, Operatin%. Warming,
aanfﬁu:n s& )
peraling, Waming,
gweﬂnanmutch) v

, Operating, Waming,
{Spanishﬂtalian)

, Clutch/Brake, (English/
French/Gemman/Dutch isht

is

Decal, Clutch/Braks, (
Finnish/Danish/Norwegian)
Decal, Cluteh/Brake, {(Spanish/
Italian ’

Dacal, Instruction, Operating,

{English/French/Germman/Outch)

KEY
NO,

12

PART
NO.

532126193
5321261584
532126347
5321281
532126192
532126345
532126185
532126196
532126346
532101539
532101572
532131432
532131433

: For Husgvarna Parts Call 606-678-9623 or 606-561-4983

14 HP 44" TRACTOR - - MODEL NO. YTH142, PRODUCT NO. 954 00 03-52

10

16

DESCRIPTION

Decal, Waming, Defiector, (Finnish/
Swedish/Norwegian/Danish
Decal, Wamning, Defiector, (English/
French/German/Dutch)
Decal, Waming, Deflector,
Spanish/italian)
acal, Waming, (Swedish/Finnish/
Norw ianfDanIstgn
Dacal, aming.( glish/French/
33"“:’"w’°“‘?" Spanish/Htafian)
cal, Waming, is| ian
Decal, Rotati éiad«,
})Swedishll-‘mmshﬂhmeglani
D:nnlls? tating Blad
cal, Rotating Blades,
iisthrenc%/G

(Eng r arman/Dutch)

E;fal Rotating Blades, (Spanish/
an

g:;ei. igsmcﬁog. 1}r§¢:)tor, 15
ree A

Sheat, lns%!i{{:n, ll'actor. 15

Degree Slope, {French)

Manual, Operator's, {Swedish/

Danish/FAinnish/Norweglan)

Manual, Operator's, {English/

Frencthennan;‘Dtﬂc(hf
Spanish/italian)

WwWWwW.mymowerparts.com



	Electrical
	Parts List

	Chassis / Enclosures
	Parts List

	Drive
	Parts List

	Steering
	Parts List

	Lift Adjustment
	Parts List

	Mower Deck
	Parts List

	Transaxle / Pump (External)
	Transaxle
	Parts List

	Pump Assy.
	Decals

